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Recommendations on the TRANSPORT OF DANGEROUS GOODS"™" Manual of Tests

and Criteria (ST/SG/AC.10/11/Rev.7/Amend.1, 38.3)

% F1{Z B, Client Information

ZHEEAL YT R E BB TARAA
Applicant Vina International Holdings LTD.
8 b GROIT e b DXF BRI e 4<% 26 5 D #% 101-2. 201-2
Aoplicant Address 101-2, 201-2, D building, No. 26, East Chang Long RD, FuchengAo, Pinghu
PP Town, Longgang District, Shenzhen, China
P AR /
Trade Mark
1 38 P I L &L THRAA
Manufacturer Vina International Holdings LTD.
s T PRYITH R B DX P BUR K e R 8 26 5 D #5 101-2. 201-2
Manufacturer Address 101-2, 201-2, D builldir_]g, No. 26, East C_hang Long RD, FuchengAo, Pinghu
Town, Longgang District, Shenzhen, China
G I L &L THRAA
Factory Vina International Holdings LTD.
- VYT T2 DX T BRI K T B 26 %5 D 15 101-2. 201-2
Factory Address 101-2, 201-2, D building, No. 26, East Chang Long RD, FuchengAo, Pinghu
ry Town, Longgang District, Shenzhen, China
AR L
Contact Number 86-755-89395821
HL 1 A ,
E-mail sales@vinacn.com
2 F) Pk . :
Website http://www.vinacn.cn
¥ 15 5 Sample Information
(= RN 485 X 11 4% 2 FL YA
Name of Sample Portable Dual-Port Power Bank
7
P322.86
Model
il
Pt 3.6V, 5000mAh, 18Wh
Ratings
FE g, B, W, B
Sample color White, Blue, Black
R s R ALY
Sample Size 79.7*45.0*33.7mm
1 R 2
Ij‘] 7l EE Mt ES) 21700
Internal Cell Model
) R
P L AL 3.6V, 5000mAh, 18Wh
Internal Cell Ratings
?n PR B L
TGARE o 5 Fijth/Battery: 240674199-B01~B18;H.:t5/Cell: 240674200-C01~C30
Test Sample No.
HERE I

Receipt Date

2024-06-28
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BEsmEReport No.: BCTC2407947752B
MR H Test ltems
] MR H 4455 g5 & E
Clause Name of Test Items Conclusion Remarks
38.3.41 KL it ~
T Altitude simulation Pass
38.3.4.2 T —
Thermal test ;‘;ﬁi i --
T.2 ass
38.3.4.3 &5 —
Vibration P@ i --
T.3 ass
38.3.44 ki -
Shock f i --
T4 ass
38.34.5 ML i F
External Short- circuit P@ i --
T.5 ass
38.3.4.6 . -
S >a ‘ @ﬁ 21700 EENCD
o X4 5 Impact [1#%E Crush Pass 21700 Colls
38.3.4.7 TR s
Overcharge FL;E i --
T.7 ass
38.3.4.8 SPR 1) TS R i
Forced discharge P --
T.8 ass
7% Remark:
MARAE FR 23 1CHY . Testing sample condition code:
D 1 XEH 2 Ja5e4=7e Hi.1 cycle fully charged. ; @25 k1 2 )5 564 78 .25 cycle fully charged.;
@ 1 KIEH 2 Ja 5e 47 Hi.1 cycle fully discharged. ; @25 G 2 )& 58 4=l H1.25 cycle fully discharged.;
® 1 KGR Z J5 75 H, 50%.1 cycle 50% charged.;  ©25 XM 2 J5 75 HL 50%.25¢cycle 50% charged.;
Z5i Test Conclusion
MR, SRR AR R .
After testing, the sample meets the standard requirements.
AR B o A, B, SN AABEAR, HAE. 850, iS5 aartn—
B, AFZHEIN .
The test sample in this report is White, and black, blue are different from the test sample only in color, and
their content, structure and components are consistent with the white sample, which will not affect the test.
Tk AR . i s
Tjﬁt db W% L feE: &°F
este : »
oste Duy /ﬁ, Reviewed by: %\/ ?U Approved )é-\" %.
PN, - George Hou by: Andre Yu
A A LA e PRI
i ) HA%T: T H TAZE )M H "y W 35 \/
o | M{k . Du Title: Project ﬁmw Title : MW/ v/
Title: Test ~ .
engineer handler Supervisor
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BesmSEReport No.: BCTC2407947752B

T.1 5 FEHL Altitude Simulation

W USRI B 92045°C . KUK SIS K111 .6kpa IR B R I A2 A /b T6h .
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C)

%2l Acceptance criteria:

TR oM< Te il TR LA TEE KIS, B s it AT i R T AN U i
£ 1£190%

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

by | ke | DRONEO g 559y RIE(VolRgE éﬁiggo@ 4R
sample No, Sample |  JiAH MHA S5 Weight AT MRS | o residual | Results
Condition | Before Test| After Test Loss |Before Test|After Test Voltage

BO1 ©) 130.714 130.714 0.00 5.198 5.196 100.0 AB
B02 @ 130.629 130.625 0.00 5.183 5.183 100.0 AB
B0O3 @ 131.137 131.137 0.00 5.188 5.185 99.9 AB
B0O4 ©) 130.976 130.976 0.00 5.195 5.195 100.0 AB
B0O5 ©) 131.103 131.099 0.00 5.188 5.187 100.0 AB
B0O6 @) 131.135 131.135 0.00 5.191 5.189 100.0 A,B
BO7 ® 130.866 130.860 0.00 5.185 5.185 100.0 A,B
B0O8 ® 130.940 130.938 0.00 5.187 5.187 100.0 AB
B09 ® 131.073 131.073 0.00 5.178 5.176 100.0 AB
B10 ® 130.830 130.828 0.00 5.193 5.193 100.0 AB

7k R/Results:

A-TCiRi. S, o L%, T3 K. No leakage, No venting, No disassembly, No rupture,
No fire.

B -Mllia 5 H AN TR AT HE R 990% . Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

C -H'&. Others (please explain).
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RE4mEReport No.: BCTC2407947752B

T.2 BERY Thermal test

KR RIBAET2+22° CHIIAE TR E /D6, SRS TIRAE-402° CHIIEHICE 2 /061N .
i FEE 2 A5 1) B K TR BRI N [B) 43043 B o ANBLAEFA 10K, B I FE S IE20£5° CRUFREE i B 24 /N

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 721+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20+5°C).

X T ORISR R I TR e 124>/
For large cells and batteries, The duration of exposure to the test temperature extremes should be at
least 12 hours.

HEZEN] Acceptance criteria:

TR e o, ORI KIS R BRI S R R AR TR T
£ 1190%

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

= , s 5
by | Poits DGO g0 IECOYOlEGE Iliﬁig;g/; sk
Sample No. Sample | M= Weight HURE N WAE | of residual | Results
Condition | Before Test| After Test Loss |Before Test|After Test Voltage
BO1 @ 130.714 130.648 0.05 5.196 5.187 99.8 AB
B02 ©) 130.625 130.585 0.03 5.183 5.164 99.6 AB
B0O3 ©) 131.137 131.097 0.03 5.185 5.167 99.7 AB
B04 ©) 130.976 130.910 0.05 5.195 5.179 99.7 AB
B0O5 ©) 131.099 131.020 0.06 5.187 5177 99.8 AB
B06 ® 131.135 131.067 0.05 5.189 5.170 99.6 AB
BO7 ® 130.860 130.807 0.04 5.185 5.169 99.7 AB
B0OS ® 130.938 130.874 0.05 5.187 5.171 99.7 AB
B09 ® 131.073 131.020 0.04 5.176 5.167 99.8 AB
B10 ® 130.828 130.788 0.03 5.193 5.167 99.5 AB

7t /Results:

A-TCiRi . B, o . %K. No leakage, No venting, No disassembly, No rupture,
No fire.

B -Mlliat 5 B ANV TR AT HE R 990% . Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

C-H'&. Others (please explain).
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T.3 #&3l) Vibration

FEGh D ZE [ 23 AE IR B & G 1 o IRBLUESZEIER, IWTHZIG N 2200Hz, S8 )5 /b a1 3] 7HZ
—AME, —MERFFEE57 B RS =AS EARE LR ) BT 3NN 20 IR . M IREN T
I A 251 AH EL 7 BB 4T T /Cells and batteries are firmly secured to the platform of the vibration machine
without distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
T B A/ i i For cells and small batteries:

PRI A INTHZIF IR CRFR 1 gnif) ds K s B2 B BB N 18Hz, SR8 5 KRG PR FF7E0.8mm (& w5 1.6
mm) FEHE AT R BB NI A B18gn (MR £ N50HZ), K KN B (R (e 8gn EL 24 1 N £]200 Hz.

From 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 8 gn
occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is
increased to 200 Hz.

%t Tk HiitFor large batteries:

XSRS NTHZIT IR PR FR 1 gty s KD B BB N 18Hz, AR5 KR PR FF7E0.8mm (& (w4 1.6
mm) JERE AR BB ORI A B2gn (SR 298 25Hz), K R INd BE R £E 2gn B 250 1 n 3]
200Hz,

From 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn
occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is
increased to 200 Hz.
2N Acceptance criteria:

TR e o, ORI KIS AR BRI S PRI i R T AR T 00X T
£ 11190%

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

No fire.

C-HE.

by | Fomits DGO g0 LIRCOYONEGE iif’ii??i;@ %
Sample No. Sample AR M Weight HR7 Wil MIREWE of residual | Results
Condition | Before Test| After Test Loss |Before Test|After Test Voltage

BO1 ® 130.648 130.646 0.00 5.187 5.187 100.0 AB
B02 ® 130.585 130.585 0.00 5.164 5.161 99.9 AB
B03 ® 131.097 131.097 0.00 5.167 5.167 100.0 AB
B04 ) 130.910 130.908 0.00 5.179 5.177 100.0 AB
B05 ® 131.020 131.020 0.00 5177 5.177 100.0 AB
B06 @ 131.067 131.066 0.00 5.170 5.169 100.0 AB
BO7 @ 130.807 130.805 0.00 5.169 5.167 100.0 AB
B08 @ 130.874 130.874 0.00 5.171 5.170 100.0 AB
B09 @ 131.020 131.020 0.00 5.167 5.166 100.0 AB
B10 @ 130.788 130.786 0.00 5.167 5.167 100.0 AB

4 /Results:

AT, A o, TouiZ. K% K. No leakage, No venting, No disassembly, No rupture,

B -l i HE AN T AT FLE 90% . Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.
Others (please explain).
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T.4 M Shock

ARG A FOFE AR I 58 (B A F i/ O ARE ot BRI 1 48 52 AR I3 P2 29 150G BB ki 8 ik 1)
BmsiEIEsZ M, J34b, KA/ AR N A% 4 32 W (RN A [ 9 50gn LA K kb 435 2 ) ) 9 1 I ms ) 2 IE 5%
7 A AR 2 B A2 IE Sl A AR D e T R R T . X TN R, bk R AR I (] 6%
Ph, 0T ORI R, KPS D110 RIS AL 2 SOH R SR0E 2 i B M I .

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a
half-sine shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds. Each battery shall be
subjected to a half-sine shock of peak acceleration depending on the mass of the battery. The pulse duration
shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below are
provided to calculate the appropriate minimum peak accelerations.

Battery

Pulse duration

dcceleration(g,) = | 122550
Small batteries ¢ (&)= s | 6ms

whichever is smaller

of formula

Are
Large batteries 11 ms

A AR St Z0AE = AN FAF I B R 22 38 05 AL IR DT [ 252 =y, $EE R R U7 M 4252 = IR
MALZZ 18k i

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

Ti':_l‘"

52 #EN Acceptance criteria:

TR oM Too g JCRIER LA RS KL R s il 5 T B E AN TR T
£ 11190%.

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

No fire.

A -TCiRHL o< T g ERER. BE K.

by | Fois DGO g g0 RIE(NOBGE ?ef’i;'%i“;/; i
Sample No. Sam.p_le AL A5 Weight AL A5 of residual |Results
Condition | Before Test| After Test Loss |Before Test|After Test Voltage
BO1 @ 130.646 130.645 0.00 5.187 5.186 100.0 AB
B02 @ 130.585 130.585 0.00 5.161 5.161 100.0 AB
B0O3 ® 131.097 131.095 0.00 5.167 5.167 100.0 AB
B04 @ 130.908 130.907 0.00 5177 5.176 100.0 AB
B05 @ 131.020 131.020 0.00 5.177 5177 100.0 AB
B06 @ 131.066 131.065 0.00 5.169 5.169 100.0 AB
BO7 ©) 130.805 130.805 0.00 5.167 5.164 99.9 A,B
B08 ©) 130.874 130.874 0.00 5.170 5.170 100.0 AB
B09 @ 131.020 131.018 0.00 5.166 5.166 100.0 AB
B10 @ 130.786 130.786 0.00 5.167 5.165 100.0 AB
45 /Results:

No leakage, No venting, No disassembly, No rupture,

B -Mlia 5 H ANV TR AT HELE 990% . Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.
C -H'&. Others (please explain).
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T.5 41545 8% External short circuit

AERE SR B SR E IMIURIEE : 57 £ 4°C, FEM FRE LU T B i — Bl
The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57 + 4°C, measured on the external case:

DX)/IN E RS AN L 22/ 2 82678 EF .- Small cells and small batteries: 6 hours.

LR H AR it 2 /0 #7512/ . Large cells and large batteries: 12 hours.

Ol NI, AR i RS Bl TS hours, assessed depended on the size and design of
the sample.

SR 5 R R S IE RO /N T 0. A BR A AR FiL BEL I B b AT R, L)
The samples were then subjected to a short circuit condition with a total external resistance of less than 0.1
ohm, until:

/NELES, /N EEAT K B ESFor Small cells, small batteries and large cells:

FEAAMRIBEKE RI57 + 4° CZJERFFEEARAE /MLl 1.

1 hour after the external case temperature of sample has returned to 57 + 4°C.
K HL it For Large batteries:

FE R TR B2 T BRI B IR T I — 2, FE RIS T8 .

After the external case temperature of sample has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

15252 #E | Acceptance criteria:

FL SR TR AL 170°C, MK FANSS A fE6h LS RE S L . ol o KM G R A .

The external temperature does not exceed 170°C, and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

RS GE BE RS AT SRR (°C) s
Sample No. Sample Condition (V)Voltage Before Maximum Temperature Results
P Test

BO1 O 5.186 58.2 AB
B02 ® 5.161 58.4 A,B
BO3 ©) 5.167 58.3 AB
B04 ©) 5.176 58.4 A,B
B05 ©) 5.177 58.0 A,B
B06 @ 5.169 57.6 A,B
BO7 @ 5.164 57.4 AB
B0O8 @ 5.170 57.3 AB
B09 @ 5.166 57.5 AB
B10 &) 5.165 57.6 AB

45 5 Results/:
A - N ZE R E6h N ILEAE S o7 i oRiE . oA KIS K 4 No disassembly, No rupture, No fire
during the test and within six hours after the test...
B -H b F IR E A#8iL170°C. The external temperature does not exceed 170°C.
C -H'&. Others (please explain).
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T.6 # i Impact /#7 /% Crush

DX FImpact (FEH T HEA2 K T BRET18mm EH: Bt Applicable to cylindrical cells greater than or
equal to 18 mm in diameter)

BERE S ATE — A AP L. B — B A 815.8 mmz0. 1mm. K A /NF6em 1) 316 AN S AR i A i
R CE SR, B B N9.1 kg+0.1 kgl EIM61+2.5 em = % [ FE i . The sample cell or component cell
is to be placed on a flat smooth surface. A 15.8 mm+0.1mm diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the centre of the
sample. A 9.1 kg£0.1 kg mass is to be dropped from a height of 61+£2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on
the falling mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from
the horizontal supporting surface.

Pz RO, VIR P B R AT I SRR AR & 0 9 EL4215.8 mmz0. T mim 25 2 [ ) 2 4l
B, &R REERZ—dET . The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15.8 mm+0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be subjected to only a single impact.

[ 3% ECrush (FFH THHEE. SR, B H/4LH B8R B2 AT 18mmit % & fApplicable to
prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in diameter)

R ABRAE AT [R5, 55 ) BEZIINR, 7258 — M nil_ BRI RZI81.5em/s. HF okt
17, ELEHBLLF =FE 2 —: A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to
be continued until the first of the three options below is reached.:

(a) Jiti in /714 %113kN+0.78kN/The applied force reaches 13kN+0.78kN;

(b) ¥ 5 ) HL & R B# 22 /0100mV/The voltage of the cell drops by at least 100 mV;

(c) HLIB AR I R IR R FE1150% L E. /The cell is deformed by 50% or more of its original thickness.

AT T BRAROIR P N AN g 8 P — Tt s o L T0/868 T T R N A HG P I R i s o [T 2 A5 e EL )
7 IRt . A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

AP AR AP, JEH RS — U0t . it 45 905 R 5 8 F B W 426/MF . Each test cell or
component cell is to be subjected to one crush only. The test sample shall be observed for a further 6 h. The
test shall be conducted using test cells or component cells that have not previously been subjected to other
tests.

#2252 #E ) Acceptance criteria

H R R AN EIE170°C, MK ASE R E6h WS RE Mo/ il T, ToE KRR A

The external temperature does not exceed 170°C, and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

FE g5 FEaIRE MEAHT L (VD i (°C) ERPR
Sample No. Sample Condition | Voltage Before Test |Maximum Temperature Results
CO1 ® 3.771 22.6 A, B
C02 ® 3.772 22.9 A, B
C03 ® 3.769 22.5 A, B
Co4 ® 3.771 22.9 A, B
C05 ® 3.775 22.7 A B
C06 ® 3.770 22.6 A B
Cco7 ©® 3.772 22.4 A B
C08 ©® 3.767 22.8 A B
C09 ® 3.772 22.7 A B
C10 ® 3.768 22.4 A B
45 R /Results:

A SN R AN SE G 6h N LEAE S To . TomiE . o KA KA. No disassembly, No rupture, No fire
during the test and within six hours after the test.

B -HEyth e THI IR B A2 170°C . The external temperature does not exceed 170°C.

C -H'&. Others (please explain).
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RE4mEReport No.: BCTC2407947752B

T.7 EE R (S E AT K) Overcharge

FEIRT, LL 2 (5 A i SRR A B R 78 FE LT R i e A, DRI ] 24 /N o 3053 5% /) B 2
T

The charge current shall be twice the manufacturer's recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows:

() G SR i3 P B PR AR 78 FEL L ANIER IS 18V, AR ) s /)N 728 L PR S A 3 R R PR e K 7 P P ) A £
B A& 22V 2 HIE/NE . | When the manufacturer's recommended charge voltage is not more than
18V, the minimum voltage of the test shall be the lesser of two times the maximum charge voltage of the
battery or 22V.

(b) G SR il 32 P B PR PR 78 PR PR BRI 18V, AR ) e /s 78 L R H I 12 A 3 P B RR PR e K AR FEL L 1) 1.2
f%. /When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

DRAEFA IR T REAT, I FrEE 24 /M.

Tests were conducted at ambient temperature 20 + 5°C. The duration of the test was 24 hours.
2 #EN Acceptance criteria:

M PSSR G 7 RINEERE S A . ol KR KL
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

BRBE | RRRE BT HLIE(V) HRILmA) | O | w
Sample No. Condition Voltage of Before Test VfJ;,eirtge 78 LU (V) Results
B11 @ 5.189 A
B12 @ 5.194 A
B13 ® 5.175 A
B14 @ 5.179 A
B15 ® 5.188 4800 22 A
B16 ® 5.183 A
B17 ® 5.197 A
B18 @ 5.180 A
75 B /Results:

A - FIZE SRS 7 R WEERE S AR . Toile KA K4 . No disassembly and no fire during the test and
within seven days after the test.
B -H.'&. Others (please explain).
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RE4mEReport No.: BCTC2407947752B

T.8 3% %5, Forced Discharge

FEZER T, WA SRR 12V B AR b T o, e B A IR A as A B S 4 B iR e i
B PR R R LA

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

T 7€ HTRC AR FL YA e IBCAE D LS B 58 R NI D3R R A BRIRAT B RS S ) TR IR 8] (VN ) Ay
HIUE AR LLTAG FIAT (2B ) -

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

257 | Acceptance criteria:

MR PRI ARE TR WS RE R oA . TR KR KA.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

EATE TR FEARE WIGETE R B (mAD AT FL (V) 4
Sample No. Condition Initial Discharge Current Voltage Before Test Results
C11 ® 3.052 A
C12 ® 3.049 A
C13 ® 3.049 A
C14 ® 3.057 A
C15 ® 3.044 A
C16 ® 3.046 A
c17 ® 3.053 A
C18 ® 3.047 A
C19 ® 3.050 A
C20 ® 3.055 A
C21 o) 10000 3.058 A
C22 @ 3.052 A
C23 @ 3.057 A
C24 o) 3.047 A
C25 @ 3.052 A
C26 @ 3.052 A
c27 @ 3.054 A
C28 o) 3.052 A
C29 o) 3.045 A
C30 o) 3.051 A
45 /Results:

A - RIS RS 7R AILERE G E R . ot KILG KA. No disassembly and no fire during the test
and within seven days after the test.
B-f'&. Others (please explain).
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# & 7E B Equipment List

RE4mEReport No.: BCTC2407947752B

FSNo. 4 FRName ) S'Model % %975 Series No.
VAR s 1y S AR AL 6
8
1 Altitude Simulation GX-3020-Z70 BCTC-BAT-007
Tester
(=) N VE N vEL P IA 4
2 AR A A Y GX-3000-80LT BCTC-BAT-008
Temp & Humi. Chamber
AR S AR IR L
3 Thermal Control Short GX-6055-B5 BCTC-BAT-015
Tester
h Y NN
4 b L BE-5066 BCTC-BAT-020
Battery Impact Tester
X it A BRI A
5 Ac internal resistance AT526 BCTC-BAT-024
tester
6 %¥.% i JJ1523BC BCTC-BAT-034
Electric Scale
2 B I R A
7 Multichannel AT4516 BCTC-BAT-036
temperature tester
2 B I R AN
8 Multichannel AT4516 BCTC-BAT-038
temperature tester
9 , T IT8512A+ BCTA-BAT-039
direct-current load
10 . R IT8512A+ BCTC-BAT-040
direct-current load
11 DC. FLILILTR IT6502D BCTC-BAT-042
DC direct-current
N7y N
12 DC A L IT6502D BCTC-BAT-043
DC direct-current
13 Bep ik UT139C BCTC-BAT-044
Digital Multimeter
14 . .ﬁ%ﬁﬁﬁ.ﬁ uT139C BCTC-BAT-045
Digital Multimeter
FL T SR BB L
15 Electromagnetic EV2010H0606 BCTC-BAT-065
Vibration Tester
16 MRt SKT100 BCTC-BAT-066
Shock Tester
E GRS
17 Charging and Discharge CE-6008n-100V60A-H BCTC-BAT-072
Tester

E: PSS REBETERERTA.

Remark: The above equipment are within the calibration cycle.
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1. RRENET FERUEIRENEES T LRI ERT BN,

2. iR EREALIR=PEAE, FSEHEH.

3. IR ERINE NICNE BE" 73,

4. MRS FTAEA REFTH,

5. RIRIEMAYEERI Al mB.

6. HmAVEXEERETRIRM, TREANHEELMRER.

7. 75 CMA TRERIRIR S, (NERIET. 5. Bl RifaRkAERERES BRIA.

8. AL =RITEMRRFTS ISO/IEC17025 FRERIEK,

9. IIIAMEMIREBFIN, FIERERIITRER 15 RRRAABRMHF, BHATZIE,

it fib/Address: | RERIMERXEEHERBH XER—K 158 SIBMTWEB S E 12
2=

FBIE/TEL: 400-788-9558

HRE4RAD/P.C.: 518103

{EE/FAX: 0755-33229357

MJiit/Website : http://www.chnbctc.com

535 EMBFE/Consultation E-mail: bctc@bcte-lab.com.cn
IR/ HBFE/Complaint/Advice E-mail: advice@bctc-lab.com.cn
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